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1. General Description of Equipment under Test

1.1 Applicant

Psion Teklogix Inc.

2100 Meadowvale Blvd, Mississauga, Ontario, L5N 7J9, Canada

1.2 Manufacturer

ASKEY COMPUTER CORP.
10F, No. 119, Chienkang Rd., Chung-Ho, Taipei, Taiwan, R.O.C.

1.3 Basic Description of Equipment under Test

AC Adapter 1

Equipment 802.11 b/g Wireless LAN CF card
Trade Name PSION TEKLOGIX
Model Name RA2040-G1
FCCID GM3RA80211G
ICID 2739D-RA80211G
Brand Name LI SHIN
Model Name LSE9912B0515

Power Rating

I/P:100-240Vac, 50-60Hz, 0.6A,
O/P: 5Vdc, 3.0A

AC Power Cord Type

1.8 meter non-shielded cable with ferrite core

AC Adapter 2

Brand Name

Phihong

Model Name

PSA15R-050P

Power Rating

I/P:100-240Vac, 50-60Hz, 0.5A,
O/P: 5.0Vdc, 3.0A

AC Power Cord Type

1.8 meter shielded cable with ferrite core

Brand Name

PSION TEKLOGIX

Battery Model Name WA3006
Power Rating 3.7Vdc, 3000mAh
Type Li-ion
Brand Name PSION TEKLOGIX
Model Name WA3112-G1

Car Charger Power Rating /P:10-30Vac, 1.3A,

O/P: 5Vdc, 2A

Brand Name PSION TEKLOGIX

Docking Station Model Name WA4003-G2
Power Rating 5Vdc, 3A

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.
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1.4 Feature of Equipment under Test

Product Feature & Specification

DUT Type 802.11 b/g Wireless LAN CF card

Trade Name PSION TEKLOGIX

Model Name RA2040-G1

FCCID GM3RA80211G

IC ID 2739D-RA80211G

Tx Frequency WLAN : 2400 MHz ~ 2483.5 MHz

Rx Frequency WLAN : 2400 MHz ~ 2483.5 MHz

Number of Channels WLAN : 11

g;‘gr']irerreq“ency of Each WLAN : 2412+(n-1)*5 MHz; n=1~11

Channel Spacing WLAN : 5 MHz

Type of Antenna Connector N/A

Antenna Type WLAN : Fixed Antenna

Type of Modulation WLAN : DSSS / OFDM

Function Type Transmitter Transceiver \%
DUT Stage Production Unit
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2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration

operated in a manner tended to maximize its emission characteristics in a typical application.
b. The EUT is programmed to transmit signal continuously for all testings.

c. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2 Test Mode

Application

Radiated Emission / RF
Conducted

802.11b

802.11g

Mode 1: CHO1_2412 MHz for 7525 C
Mode 2: CHO6_2437 MHz for 7525 C
Mode 3: CH11_2462 MHz for 7525 C

Mode 4: CHO1_2412 MHz for 7525 C
Mode 5: CHO6_2437 MHz for 7525 C
Mode 6: CH11 2462 MHz for 7525 C

Mode 7: CHO11_2462 MHz for 7525 S

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : GM3RA80211G

IC ID : 2739D-RA80211G

Page Number :30f41
Report Issued Date : Feb. 05, 2008
Report Version : Rev.01




=amron e FCC [ IC Test Report Report No. : FR812518

2.3 Ancillary Equipment List
N/A
2.4 Connection Diagram of Test System

<Radiated Emission >

120%ac fBOHz

T

EUT Adapter
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3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all testings.
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
Test Site No . 03CHO6-HY
4.1 Test Voltage
AC 120V / 60Hz
4.2 Standard for Methods of Measurement
ANSI C63.4-2003

4.3 Test Compliance

47 CFR Part 15 Subpart C

4.4 Frequency Range

a. Radiation: from 30 MHz to 25000 MHz

4 5Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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5. Test Data and Test Result
5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result

15.209(a) ] o
Radiated Emission Pass

15.247(d)

15.203
Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page Number 1 70f41
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5.2 Radiated Emission Measurement

5.2.1 Measuring Instruments
As described in chapter 6 of this Report.
5.2.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

SPORTON International Inc. Page Number 1 80f41
TEL : 886-2-2696-2468 Report Issued Date : Feb. 05, 2008
FAX : 886-2-2696-2255 Report Version : Rev.01

FCC ID : GM3RA80211G
IC ID : 2739D-RA80211G



=amron e FCC [ IC Test Report

Report No. : FR812518

5.2.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

4

Ground Plane
v N

1~4m

f

TurnTable

G

Spectrum Analyzer /

Test Receiver
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5.2.4 Test Data

Temperature : 23~24°C

Relating Humidity : 53~54%
Test Enginner :
Test Mode : Mode 1
Polarization : Horizontal (30MHz-1GHz)

Andrew

m The test that passed at minimum margin was marked by the boldface in the following table.
g LEve! (dBuVim)

Date: 2008-01-27

gyt

FCC CLASS-B
2

g an 224, 418. 612, 806, 1000
Trace: (Discrete) Frequency (NEz)
Site ¢ DICHOG-HY
Condition + FCC CLASS-E Jm TF-ANTCRS1121) HORTZONTAL
EUT ¢ PDA with BT and ®LAN and FCC
1 remgwe OSH
Power v 12 Yac/B0Hz
Hodel . FREIZSIR
Mode ¢ I1h Tu_Chil; 241280z + Adaptor
FPlans H
Data Rate |
ver lamit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dbB Cll deg
l 42.69 25,75 -14.25 40,00 41,99 12.02 0,30 Z8.5H o -—— Peak
2 141,78 2310 -20.40 43.50 40.86 10.28 Q.52 Z8. 54 2 -—- Peak
3 298.38 3b.64 -10.36 46.00 48.71 1318 0.70 Z7.87 i -—- Peak
4 40,40 33.88 -12. 14 48.00 41,81 20,10 [.Z0 29,26 T -—- Peak
5 BE0.30 32,76 -13.24 46.00 40,19 20.38 .30 Z29.13 i -—— Peak
b @ gl8. 80 36.001 -9.89 48.00 43,14 20.88 [.ZZ2 Z25.00 100 308 Peak
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= Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) Date: 2008-01-26
117
i
FCC CLASS-B
0 T g FCC CLASS-B {A\_JG:I
3 10
I 1000 5800, 10600, 15400. 20200. 25000
Trace: {Discrete) Frequency: (NEz)
Site v DECANG-HY
Condition i FCC CLASS-E 5n SHF-EWF RORM RORTZONTAL
EIT + PDA with BT and WLAN and FCC
1 vemowe (SH
Power o 1EYac/BDRz
Hode | . FREIZEIG
dode ¢ 1R Te_Chil: 2412480z + Adantar
Flane T IR
Data Rate |
(ver lamit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
L 2389, 89 bL.87 -22. 13 T74.00 bLL.77 3l.8 3.82 35,63 1on 0 Peak
a 2389.89 39.47 -14.53 54,00 389.37 3L[.86 3.92 35,88 135 126 Average
3@ 2412. 00 101,90 1aL. 76 3L.838  3.85 3b.63 Lon 0 Peak
4 @ 2412, 00 88,08 897.91 3L.88 3.85 35.88 135 126 Average
2] 2600.00 4b 88 -28. |2 T4.00 45,53 32.00 4.06 3570 1on 0 Peak
B 2o00.00 3337 -20.63 bH4.00 33.02 32.00 4.05 3570 135 126 Average
) 4824, 00 52,88 =21 1L T4.00 48.66 34.13 5,77 35,87 L0 0 Peak
8@ 4824. 00 47.62 -B6.38 bH4.00 43.3% 3413 67T 35,67 122 288 Average
g 8978. 00 53.33 -20.67 T4.00 45.88 38.46 T.T7T 38.59 130 0 Peak
Lo 8976.00 41.08 -[2.92 b4.00 33.44 36.46 T.77 36.59 Lon Zb8 Average

Remark: #3 and #4 are Fundamental Signals
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= Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
gg LEv! (BUVim) Date: 2008-01-27

FCC CLASS-B
it

3
4 5 G
1
2
0
30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency:(feiz)
Site 1 DECHDA-RY
Condi bign : FCC CLAES-E Jm TF-ANTCRS1121) YERTTCAL
ENT : PDA with BT and ®LAN and FCC
1 vemowe (5SH
Power v 1EI0%ac/B0Az
Hode| 1 FREIESIE
Hode v Il Ts_ChRl; 24128Az + Adaptor
Plane + H
Data Rate o

(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dE dEB cm deg

l 9. 18 29 11 -10.88 40.00 43.40 14.03 0.30 28 B3 T --- Peak

2 135.84 =24.74 -18. 76 43.50 4L. 76 [0.88 0.50 28 .41 T --- Peak

38 28838 3B.07 -8.83 48.00 50.15 13.1% 0.70 27 97 RHE 302 Peak

4 0BB. 80 35.39 -10.6L 46.00 45.66 I8.43 L.OD 2970 T --- Peak

D BE0.30 33,13 -l2. 87 48.00 40.56 20.39 L.30 29.13 T --- Peak

B 9l8.80 34.87 -[1.03 46.00 4208 20.86 [.EZE2 29.00 T --- Peak
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= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

o Level (dBuY'm) Date: 2008-01-26
FCC CLASS-B
59 7 q FCC CLASS-B (AVG)
il
m
q 1000 H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (Thir)
Site 1 DECRDA-HY
Condibign : FCC CLAES-E Sm SHF-EHF HORM YERTTCAL
ENT : PDA with BT and ®LAN and FCC
1 remgue GEM
Power v 120Vac/ BNz
Hodel : FREIEGIR
Hode : Ilb Tu_Chil; 24128Az + Adaptor
Flane + TR
Data Rate |

ver lamit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dE ol deg

l 2371.75 b52.b8 -ZL.42 T4.00 52 b4 31.83 3.89 35.B% 130 0 Peak
Z a37L.7Th 39.83 -14.37 54.00 38.58 3L.83 3.89 3b.68 128 271 Average
38 adla. 00 104, 30 104,15 3l.88 3.95 35.638 Lon 0 Peak
4@ 2d12.00 100. 41 100.26 3l.88 3.95 3b.B8 128 27l Average
D 2d8d. 00 48.24 -27.76 T4.00 45.8] 31.98 4.0 35.70 Lon 0 Peak
B 248400 33.08 -20.42 54.00 33.25 3L.98 4.0 35.70 L28 271 Average
1 4824.00 53.4] -20.58 74.00 48,18 3413 5. .77 3b. 67 Lon 0 Peak
(8@ 4824.00 48 33 -5.B7 54.00 4410 34.13 5. 77 35.B7 LB0 24l Average
9 TE8T.00 53.7L -20.29 T4.00 48.96 35.868 T.19 36,12 Lon 0 Peak
L0 TZRT. 00 41.33 -12.6T7 54.00 34.57 3568 7. 19 3612 Lon 299 Average

Remark: #3 and #4 are Fundamental Signals
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Test Mode : Mode 2
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
gp LEVe! (dBuVim) Date: 2008-01-27

FCC CLASS-B
=

4l]—I i o

4 5 i
f 30 224, 418. 612, B806. 1000
Trace: (Discrete) Freuency:(fez)
Site 1 DSCHRE-RY
Condi tion : FCC CLASS-B 3m LF-ANT(S51121) HORTZOWTAL
EUT i PDA with BT and WLAN and FCC
1 remgwe OSH
FPower v 1 2VacsB0H:
Hodel ¢ FREIGSIE
Hode v 1l Te_ChR6; Z4378Az + Adaptor
Plane 1
Data Rate HE
(ver lamit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuV/m dB dBu¥/m dBu¥ dBE/m dE dE ch deg

[l @ 8. [0 3LL6T7 -8.33 40,00 45,50 [4.56 N30 2 B3 100 203 Peak

2 41,34 3011 -5.8% 40,00 4b. 86 2.5 0,30 Z8. bb T -—— Peak

3 298.38 36.986 -9.04 48.00 5L.03 1318 0.T0 ZT.97 2 -—- Peak

4 B840.40 34,40 -11.60 46.00 42,35 20,10 .20 Z9.26 T -—- Peak

5 B80.30 33.568 -12. 42 48.00 41.02 20.39 [.30 Z9.13 S --- Peak

4 gl8.80 36,00 -10.00 46.00 43,12 20.66 .22 Z9.00 i -—— Peak
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= Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

— Level (dBuY'm) Date: 2008-01-26
E:
3
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
i 1000 5800, 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency: (NE)
Site 1 DECHDA-RY
Condibion ¢ FCC CLASS-E 3m SHF-EWF RORM HORTZONTAL
ENT : PDA with BT and RLAN and FCC
1 remgwe GEM
Power v 1 20Wacs BNz
Hode| 1 FREIEDIE
Hlode i 11b Te_ChD6; E4378Rz + Adaptor
Plane s I
Data Hate |

ver lamit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dE dE cm deg

l 2380.00 47.80 -26.20 T4.00 47.7] 3l.8 3.92 3b.68 Lo 0 Peak
Z 23890.00 35,84 -18.08 54.00 35.84 3186 3.82 35.B8 125 l28 Average
3@ 2d37.00 101,02 (008l 31.80 3.899 35.69 Lo 0 Peak
48 2437.00 87. 21 98.98 31.93 3.99 35.89 125 l28 Average
D 2dB84. 00 47.43 -26.57 T4.00 47.10 3L.88 4.0 35.70 Lon 0 Peak
B 248400 34.76 -19.24 54.00 34.43 31.98 4.0b 35.70 125 l26 Average
T 7332.00 B53.BT -20.33 T4.00 48.952 35.87T T.Zl 36.13 Lon 0 Peak
8 7332.00 41.55 -12.45 54.00 34.80 35.867 T.Zl 36.13 Log 2565 Average

Remark: #3 and #4 are Fundamental Signals
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= Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g LEve! (dBuVim) Date: 2008-01-27

FCC CLASS-B
e

el

3 &
4 b
1
2
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (M)

Site 1 DICHDG-RY
Candi tion 1 FCC CLASS-E Sm LF-ANTCAS1121) YERTTCAL
EUT : PDA with BT and RLAN and FCC

¢ remgee G5
Powsr o 1 20Wac/ B0l
Hodz| 1 FREIEZGRIE
Mode o IIb Ta_ChOG: 2437HHz + Adaptor
Plane : H
Data Rate |

Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB Gl deg

l 39,18 2B 77 -11.23 40.00 43.06 [4.03 0.30 28 63 T --- Peak

Z 135.84 24.52 -18.98 43.50 41.54 [0.89 0.50 28 4l i --- Peak

3 288,38 35.5G6 -8.44 4B.00 50.63 1318 0.70 27 87 106 305 Peak

4 0BB. 80 33.20 -12.80 4p.00 43.46 18,43 L.0O0 29.70 i --- Peak

5 Bdb. 80 35,85 -10.06 4B.00 45.98 [8.886 L. 10 29.78 e --- Peak

B gl8.80 35.09 -10.81 46.00 42.2] 20.86 .22 29.00 i --— Peak
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

17 Level (dBul/m) Date: 2008-01-26
3
ki
FCC CLASS-B
il 3 7 FCC CLASS-B (AVG)
K 3
i 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Erequency:(Hz)
Site 1 DCHOA-RY
Condi kbiogn : FCC CLAES-E Sm SHF-ERF HORM YERTICAL
ENT i PDA with BT and RLAN and FOC
1 vemove OSM
Power v 1E0Yac B0z
Hode| : FREIEDIR
Mode o IIb Ta_ChOG: 2437HHz + Adaptor
Plane + H
Data Rats o

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dE dBu¥/m dBu¥ dB/n dB dB cm deg

l 2390.00 bBO.1b -23.85 7T4.00 50.06 3L.86 3.92 3558 100 0} Peak
2 2390.00 38.78 -156.22 5H4.00 38.868 31.86 3.92 3b.b68 125 270 Average
3@ 2437.00 104, 38 14, 15 3L.83 3.99 35.5% L0n 0 Peak
4@ 2437.00 100. 58 100,36 31.93 3.99 3568 125 270 Average
5 2484. 00 47.62 -26.38 T4.00 47.29 3L.98 406 35.70 L0n 0 Peak
6 2484. 00 35.64 -18.36 54.00 35.31 31.88 4.06 35.70 125 270 Average
i T73L.00 b3.b2 -20.48 T4.00 458,74 35.B5 T.38 3B.25 100 0 Peak
B Ti31.00 41.98 -12.02 54.00 35.20 3b.Bb T.38 3B8.2b 10§ 330 Average
Remark: #3 and #4 are Fundamental Signals
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=enoniie. FCC [ |C Test Report Report No. : FR812518

- Test Mode : Mode 3
* Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
g LEve! (dBuVIm) Date: 2008-01-27

FCC CLASS-B
—

3 4 5 i
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site 1 DICHDG-RY
Condikion + FCC CLASS-E 3m TF-AMTCAS1121) RORTZONTAL
EUT : PDA with BT and RLAN and FCOC

1 remgve G5M
Power v 1 20Wac B0z
Hodel : FREIZGIE
Hode b Ta_ChIl; 2482MWz + Adaptor
Flane v SR
Data Hate |

dver Limit  Eeadintenna f{able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/nm db db cm deg

[l @ 48,684 3487 -7.33 40.00 46,96 14.03 0.30 Z8 84 10g 238 Peak

2 al. 88 30,24 -9.76 40,00 45,89 [2 bl 0.30 28 58 W --— Peak

3 288,38 342 -11.79 4B.00 48 29 [3. 1% 0.70 27 87 e --- Peak

4 B40.40 34.04 -11.96 46.00 41.89 20.10 L. .20 29.28 i --— Peak

) B0, 30 33,18 -12.82 4p.00 40.61 20.3% 1.30 2913 BE --- Peak

B SL8.80 35,77 -10.23 46.00 42.8% 20.86 .22 29.00 i --- Peak
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

M7 Level (dBul/m) Date: 2008-01-26
i
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
i
L 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (Mite)
Site 1 DICHDG-RY
Condikion 1 FCC CLASS-E 3m SHF-ERF HORN HORTZONTAL
EUT : PDA with BT and RLAN and FOC
1 remgve G5
Power 1 20¥gesB0H:
Hodel i FREIZSIE
Hode b Ta_ChIl; 2482M0z + Adaptor
Flane v Ol
Data Hate o

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m db dB cm deg

l 2388.00 48.51 -Z5.49 T4.00 48.4] 3L.86 3.92 35.68 100 0 Peak
o Z388.00 36.83 -[7.17 bH4.00 36.73 3L.86 3.892 35 08 104 LT Average
3@ 24B2. 00 102, 37 1DE.08 31.85 4.02 35.8% 100 0 Peak
4@ 2482, 00 98, 83 98.40 31,90 4,02 35,89 104 LT Average
5 2487.46 5H0.59 -Z3.41 T4.00 50.26 3L.98 4.00 3570 L0n 0 Peak
B 2487. 46 36.82 -17.38 54.00 38.25 3L.98 4.05 3570 104 L27 Average
T TT82.00 53.51 -20.49 T4.00 48.89 35.86 7.4l 36,28 100 0 Peak
8 TT8Z.00 41.58 -12.44 54.00 34.75 35.B86 T.41 38,28 106 287 Average

Remark: #3 and #4 are Fundamental Signals
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=amron e FCC [ IC Test Report

Report No. : FR812518

= Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVv/m)
a0

Date: 2008-01-27

i1

FCC.CLASS-B
-

5
1 3
0 3n 224, 418. G112, a06. 1000
Trace: (Discrete) Frequency (MHz)
Site + o DICADE-HY
Condition ¢ FCC CLASS-E 3m LF-ANTCOGI I2Ij YERTTCAL
EUT ¢ PDA with BT and RLAM and FCC
1 remgue OSH
Power £l ED‘la,cf‘EI:IHz
Hodel : FREIZ
Hods 1k Tx ChII 2462M0z + Adaptor
Plane H
Dats Hatbe |
Over Limit  Eeadintenna f{able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dB cm deg
L 39,18 28.41 -[1.59 40,00 42.70 [4.03 0,30 28 63 e -—- Peak
z 140,43 24,93 -18.67 43.50 42,68 [0.26 0.51 28 52 s -—— Peak
3 298,38 28,87 -16.13 46.00 43,956 (319 Q.70 Z27.97 e -—- Peak
4 BOp, 80 33.47 -12.53 46.00 43.74 [8.43 L.00 29.7Q i -—— Peak
B gE0. 30 33,16 -12.856 46.00 40,58 20.39 l.30 28,13 S -—- Peak
4] 18,80 34.84 -1[.16 46.00 4[.96 20.86 .22 28.00 103 380 Peak
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

M7 Level {(dBuv/m) Date: 2008-01-26
‘q
E
FCC CLASS-B
i) 7 FCC CLASS-B {AVG)
1 .
b
L 1000 A800. 10600. 15400. 20200. 25000
Trace: {Discrete) Freguency: (k)
Gite 1 DICRDE-RY
Condi kiom + FCC CLASS-E 3m SHF-ENWF HORN VERTTCAL
EUT : PDM with BT and RLAN and FOC
1 remove G5M
Power v 1 20%ac R0z
Hode| 1 FREIZAIE
Mode v b Te_Chll: 2462MHz + Adaptor
Plans ¢ 'H
Data Rate [

Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB db cm deg

l 2380.00 4p.50 -27.50 T4.00 46.40 31.83 3.92 35, 68 100 0 Peak
2 2390.00 3427 -19.73 54.00 34.17 3L.83 3.92 35.68 143 270 Average
3@ 2462, 00 104, 43 104,15 3L.85 4.02 35.68 100G 0 Peak
4@ 24B2. 00 100, B3 100,35 3L.8 4.02 35.58% 143 270 Average
) 2486, 8% b2 2l -ZL.79 T4.00 bL.B8 3L.98 4.00 35,70 100G 0 Peak
B 2486.88 39.74 -14.26 54.00 35.4] 3L.98 405 35.70 143 270 Average
T 8736.00 b3.b0 -20.44 T4.00 46.39 38.13 T7.48 3644 100G 0 Peak
Gt 8736.00 41.54 -12.46 54.00 34.37 36.13 T.48 3B8.44 LoD ZB5 Average
Remark: #3 and #4 are Fundamental Signals
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=enoniie. FCC [ |C Test Report Report No. : FR812518

- Test Mode : Mode 4
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g L8l (dBuVIm) Date: 2008-01-27

FCC CLASS-B
==

40—' i : 3

4 5 b
g 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency:(MHz)

Site 1 DACHDA-RY
Condikign + FCC CLASS-E Jm TF-ANTCOS1121) RORTZONTAL
EUT ¢ PDA with BT and RLAM and FCC

1 remgye GEA
Power v 1EI0¥ac/B0Hz
Hodel 1 FREIZGIE
Hode o llg Ta_ChOIl: 241280z + Adaptor
Flane y TR
Data Hate i 2B

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB db cm deg

[ & a8, 64 33.08 -6.82 40.00 47.37 14.03 0.30 28 83 L0G 2849 Peak

2 4,34 30,78 -8.22 40.00 46.52 1250 0.30 28 56 T --- Peak

3 288,38 37.83 -8.07 4B.00 52,00 1318 0.70 27 87 i --- Peak

4 840,40 34.04 -L1.86 4B.00 41.99 20.10 L. 20 2926 i --- Peak

5 B0, 30 33,19 -12. 8]l 4B.00 40.63 20.3% 1.30 28,13 i --- Peak

B 9l8. 80 36 14 -8.86 4B.00 43.26 20.86 L. 22 29.00 i --- Peak
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBuv/m}) Date: 2008-01-26
3
FCC CLASS-B
59 = g FCC CLASS-B (AVG)
il ; i
s iz
q 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Freguancy: (Hz)
Site v DICADG-RY
Condi biom i FCC CLASS-E Sm SHF-ERF HORN HORTZONTAL
EUT i PDA with ET and ®LAM and FCC
1 remove G5M
Fower t 1EMYac/ B0
Hode| 1 FREIEDIR
Mode o llg Te_ChOl: 2412MHz + Adaptor
Plane + A
Data Rate 1 LB

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dE dBu¥/m dBu¥ dBE/n dB dB cm deg

l 2389.99 B2 Zl -11.79 T4.00 B2.Ll 3L.85 3.92 35 68 100 0 Peak
2 2389.99 43.89 -10.31 54.00 43.58 3.8 3.92 35.68 104 LZ8 Average
3@ 2412, 00 102, 84 102,68 31.88 3.85 35.68 100 0 Peak
4 2412.00 93. 48 83.33 3L.88 3.95 35.68 104 LZ8 Average
5 2494, 00 47.38 -26.82 T4.00 47.03 32.00 4.00 3570 100 0 Peak
B 2484.00 3517 -18.83 54.00 34.82 32.00 4.05 3570 104 LZ8 Average
T 4824, 00 5030 -Z3.70 T4.00 48.07 34.13 5.7 35,67 L0f 0 Peak
8 4824. 00 45.23 -8.77 54.00 41.00 34.13 5.77 35.67 125 234 Average
8 T386. 00 53.30 -20.70 T4.00 48.58 35.84 T.23 36 15 100 0 Peak
L0 T386.00 41.33 -12.87 54.00 34.81 35.B84 T.23 3B. 15 106 270 Average

Remark: #3 and #4 are Fundamental Signals
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
gg LEve! (dBuVim) Date: 2008-01-27

FCCCLASS-B
g

it

G
3 4 5
1
2
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frenuency (MHz)

Site v DICHDE-HY
Candi tion v FCC CLASS-E Jm LF-ANT(OS1121) VERTTCAL
ENT v PDA with BT and RLAN and FCC

L remove OGN
Power v 1ED¥ac/BOHZ
Hode| . FREIZGIE
Hode o llg Ta_Chil 24128Hz + Adaptor
Flane : H
Data Rate i

Jver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBuY/m dE dBu¥/m dBu¥ dB/m dB dB Cl deg

l a8.64 28.44 -11.56 40.00 4274 [4.03 0.30 Z8. 83 S --— Peak

2 135. 84 24.45 -19.06 43.50 4l.46 0.8 0.50 &8 4l T --- Peak

3 298,38 32.28 -13.74 4B.00 46.34 1318 0.70 27.97 e --- Peak

4 600,30 3L.80 -14.40 4B.00 41.83 L8.47 L. .00 28.71 S --- Peak

5 B80. 30 33.84 -12.36 4B.00 41.07 20.38 1.30 29.13 Fe --- Peak

B gl8.80 34.7b -11.25 4B.00 4L.87 20.86 L.22 Z29.00 Lon 260 Peak
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization :Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

17 Lewvel (dBuvim) Date: 2008-01-26
3
FCC CLASS-B
59 7 ] FCC CLASS-B (AVG)
7 :
1mn
a 1000 5800, 10600. 15400, 20200. 25000
Trace: {Discrete) Fraquaney (MHz)
Site o DACHDE-HY
Cond i biom ¢ FCC CLASS-E 3m SHF-ERF RORMN YERTTCAL
EUT o PDA with BT and RLAN and FOC
v remove G5
Power P ol E P A B
Hodel . FREIZDIR
Mode v llg Te_Chil; Z4128Hz + Adaptor
Plang i TH
Data Rate v b

ver Limit EeadAntenna {able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dEu¥/m dBu¥ dB/m dB dB ch deg

l 2388.99 B4.74 -9.26 T4.00 B4.84 3L.86 3.92 35.68 Lon 0 Peak

Z 2389.89 4b.0L -7.99 54.00 4581 3L.86 3.82 35.58 L26 270 Average
3 @ 2412.00 10b. 45 05.30 3L.88 3.9 35.08 Lon 0 Peak
48 2412.00 95,06 85.91 3L.88% 3.8 35.68 L2B 270 Average
D 2484.00 48.5b -2b.4b T4.00 48.22 3L.88 4.0b 35.70 Lon 0 Peak

B 2484.00 36,15 -17.85 5H4.00 35,82 3L.98 4.05 35.70 128 270 Average
T 4824.00 bl.48 -22. b2 T4.00 47.25 34.13 5.7T 35.67 Lon 0 Peak

g 4824, 00 4B.23 -T7.77 54.00 42.00 34,13 5.7 35.87 Lon 244 Average
9 TIBZ. 00 53.8L -20.19 74.00 47.00 35.72 T.16 36.07 Lon 0 Peak
L0 TL8Z. 00 41,33 -12.87 54.00 34.52 35.72 T.16 36,07 Lon 239 Average

Remark: #3 and #4 are Fundamental Signals
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=enoniie. FCC [ |C Test Report Report No. : FR812518

- Test Mode : Mode 5
* Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
gg Eve! (dBuVIm) Date: 2008-01-27

FCC.CLASS-B
e

1 4 G
9 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)

Site 1 DICHDG-RY
Condition + FCC CLASS-E 3m LF-ANTCAS1121) RORTZONTAL
EUT : PDA with BT and RLAN and FOC

1 remgve G5M
Power t 1 2MWac R0z
Hodel 1 FREIZGIE
Hode v g Te_Chi6; 24378z + Adaptor
Flane v R
Data Hate i 2B

ver Limit  Eeadintenna f{able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dB cm deg

! 8. 64 3316 -6.84 40.00 47.46 14.03 0.30 28 84 10g 301 Peak

2 41,34 29.8p -10.14 40,00 45,60 [2 bl 0.30 28 58 W --— Peak

3 298.38 37.82 -8.18 4B.00 5L.89 13189 0.70 27 87 e --- Peak

4 B40.40 34.49 -11.51 46.00 42 44 20.10 L. 20 29.28 i --— Peak

) B0, 30 32.82 -13. 18 45.00 40.26 20.3% 1.30 2913 BE --- Peak

B 9l8.80 35.50 -10.44 46.00 42.68 20.86 .22 29.00 i --- Peak
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

17 Level (dBul//m) Date: 2008-01-26
3
4
FCC CLASS-B
50 7 FCC CLASS-B {AVG)
1 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency:(MHz)
Site 1 DECHOA-RY
Condi kbiogn : FCC CLAES-E Sm SHF-ERF HORMN HORTZONTAL
ENT i PDA with BT and RLAN and FOC
1 vemove OSM
Power v 1E0Yac B0z
Hode| : FREIEDIR
Mode v g Ta_ChOG: 2437HHz + Adaptor
Plane + H
Data Rate T

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dE dBu¥/m dBu¥ dBE/n dB dB cm deg

l 2390.00 b0.56 -23.44 T4.00 50.47 3L.85 3.92 35 .68 100 0 Peak
2 23890.00 38.24 -15.76 54.00 38.14 3.8 3.92 35.68 104 128 Average
3@ 2437. 00 102, 35 102, 14 3L.80  3.9% 3b. 68 LD 0 Peak
4 2437.00 83,17 892.84 3L.93 3.99 35.68 104 128 Average
5 2492.00 47.33 -26.87 T4.00 46,98 32.00 4.06 3570 LD 0 Peak
B 2482. 00 3b. 10 -18.80 54.00 34.76 3Z.00 4.05 3570 104 128 Average
7 TI67.00 53.58 -20.41 74.00 46,78 35.Bb  T.40 3B.Zb LD 0 Peak
8 TeT.00 41.30 -12.70 54.00 34.50 35.Bb  T.40 38.25 100 288 Average

Remark: #3 and #4 are Fundamental Signals
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Vertivcal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
gg LEve! (dBuVim) Date: 2008-01-27

FCC.CLASS-B
iz

4 5 i
1 3
2
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (Mlz)

Site 1 DICHDG-RY
Cond i kiom 1 FCC CLARS-E Sm LF-ANTCAS11210 YERTTCAL
EUT : PDA with BT and RLAN and FCC

1 remgve G5
Power v 1 20¥ac/BDHz
Hodel i FREIZSIE
Hode v llg Ta_Chi6; 245378z + Adaptor
Flang v TR
Data Hate i 2

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m db db cm deg

l 9. 18 29.08 -10.94 40.00 43.35 [4.03 0.30 28 63 100G 239 Peak

2 135.03 24,328 -19.22 43.50 4l.12 L[L.05 .50 28.38 T --- Peak

3 298,38 20027 -16.73 4.00 43.35 1318 0.70 2T 897 i --- Peak

4 497,40 34,08 -11.92 46.00 45.22 [T7.38 0.97 29.50 i --- Peak

5 BL8. 80 33.20 -12.79 4B.00 43.29 [8.55 L.10 29.74 i --- Peak

B Sl8.80 35,0l -10.89 4B.00 42 14 20.86 1.22 29.00 e --- Peak
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=enoniie. FCC [ |C Test Report Report No. : FR812518

= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

M7 Level (dBuY//m) Date: 2008-01-26
3
4
FCC CLASS-B
il B i FCC CLASS-B {AVG)
L 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (Mite)
Site 1 DICHDG-RY
Condikion 1 FCC CLASS-E 3m SHF-EWF HORM YERTTCAL
EUT : PDA with BT and RLAN and FOC
1 remgve G5
Power v 1 20¥acsB0Hz
Hodel : FREIZGIE
Hode v g Tx_Chi6; 24378z + Adaptor
Flane R,
Data Rate i HB

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m db db cm deg

l 2390.00 bZ. 44 -Z1.56 T4.00 5Z.34 3L.86 3.92 35.68 100 0 Peak
o 239000 40,28 -13.72 H4.00 40.18 3L.86 3.82 35 08 125 270 Average
3@ 2437. 00 105, 25 I05.02 31.83 3.89 35.8% 10D 0 Peak
4@ 2437, 00 95, 87 95.684 3L.93 3.99 35.69 L25 270 Average
5 2484, 00 49.97 -24.03 T4.00 49.64 31.98 4.00 3570 100 0 Peak
B 2484. 00 37.30 -16.70 54.00 38.97 3L.98 4.05 3570 125 270 Average
T 8967.00 bH3.64 -20.36 T4.00 45.99 36.45 T.TT7 36.57 100 0 Peak
8 B96T.00 41.33 -12.87 54.00 33.88 36.4b T.7T7 38.57 106 278 Average

Remark: #3 and #4 are Fundamental Signals
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- Test Mode : Mode 6
* Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g L&Yl (dBuVIm) Date: 2008-01-27

FCC CLASS-B
=

4l]—I i T r

41
4 5
0
30 224, 418. 612, 806. 1000
Trace: {Discrete) Freayancy (MHz)

Site 1 DICADG-RY
Condi kiom v FCC CLASS-B Sm LF-ANTCOSI 1210 BORTZONTAL
EUT : PD4 with ET and ®LAN and FOC

1 remove (5
Power v 12Vacs B0
Hodel 1 FREIZRIE
Mode o llg Te_Chll: 2462MHz + Adaptor
Plane + R
Data Hate i 2h

Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB CIl deg

l @ 38.64 32.39 -T.8l 40.00 458.68 [4.03 0.30 28 63 LoD 308 Peak

2 41,34 29.85 -10.15 40.00 45.58 1251 0.30 28 56 T --- Peak

3 298.38 37.02 -8.88 46.00 SL.10 13 1% 0.70 27.97 i --- Peak

4 840,40 34.44 -11.56 4B .00 42,40 20.10 L. 20 29 28 i --- Peak

) BE0. 30 32,89 -13. 11 46.00 40.32 20.3% L.30 29.13 i --- Peak

B 918,80 3587 -10.13 45.00 42,99 20.86 1. 22 29.00 i --- Peak
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= Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

_— Level {(dBuv/m) Date: 2008-01-26
B
4
FCC CLASS-B
59 = 7 FCC CLASS-B (AVG)
q 1000 5800. 10600, 15400, 20200, 25000
Trace: {Discrete) Rregyancy: (0Hz)
Gite 1 DICRDE-RY
Condi kiom : FCC CLASS-E 3m SHF-ERF HORMN HORTZONTAL
EUT + PO with ET and RLAN and FCC
1 remgve G5
Power v 1 20%ac B0z
Hode| i FREIEZSIE
Hods o llg Tu_Chll: Z462MHz + Adaptor
Flane + CR
Data Rate i HB

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dbE/m db db cm deg

l 2390.00 5046 -23.54 T4.00 50.36 3L.86 3.92 35,68 100 0 Peak
2 2380.00 37.33 -16.87 54.00 37.Z3 3L.8 3.92 35.68 103 L27 Average
3@ 2462, 00 L0Z. 89 1pg.6l 3L.8 4.02 35.89 100 0 Peak
4 24BZ. 00 93. 43 83.16 3L.95 4.02 35 .68 103 L27 Average
) 2483.50 BL.4Z -12.58 T4.00 BL.09 3L.98 4,00 3570 LoD 0 Peak
B 2483.50 44.050 -9.85 54.00 43.72 3L.98 4.00 35.70 103 L27 Average
7 BO07.00 b3, 34 -20.86 T4.00 45 84 36.36 T.B68 3B. 54 LD 0 Peak
8 8907.00 41,22 -12.78 54.00 33.72 36.36 T.68 36.54 L0 239 Average

Remark: #3 and #4 are Fundamental Signals
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= Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
gg LEve! (dBuVim) Date: 2008-01-27

FCC CLASS-B
-

4 . G
1 ]
2
D 30 224, 4118. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site 1 DICHDG-RY
Condi tiom 1 FCC CLARS-E Sm LF-ANTCAS1121) YERTTCAL
EUT : PDA with BT and RLAN and FCC

1 remgve G5
Piower 1 E0Yac/B0HE
Hodel i FREIZSIE
Hode v llg Te_Chll; 2432WHz + Adaptor
Flang 1 R
Data Hate i 2B

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m db db cm deg

l 41,34 Z8.7b -Ll.25 40.00 44.50 1251 0.30 28 56 i --- Peak

2 14178 Z5.57 -17.83 43.50 43.32 L10.28 0.52 28.54 i --- Peak

3 298,38 Z20.086 -16.84 45.00 43.13 [3. 18 0.70 27 97 i --- Peak

4 o09.30 34.91 -11.09 46.00 45.80 [7.52 L.00 29.53 L0on 308 Peak

5 BO0. 30 3l.44 -14.56 4B.00 4L.67 1847 L.00 28.71 i --- Peak

B 9l8.80 34.52 -11.48 4B.00 4l.65 20.86 1.22 29.00 e --- Peak
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= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

- Level {(dBuv/m) Date: 2008-01-26
3
4
FCC CLASS-B
59 4 7 FCC CLASS-B (AVG)
L 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Rregyency: (Hz)
Gite 1 DICRDE-RY
Condi kiom + FCC CLASS-E 3m SHF-ENWF HORN YERTTCAL
EUT + PDA with ET and RLAN and FCC
1 remgve G5
Power v 1 20%acs B0z
iode| i FREIEZSIE
Hods v llg Tu_Chll: Z4628Hz + Adaptor
Flang T OR
Data Rate i HB

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dBE/n dB dB cm deg

l 2374. 00 bO.6l -23.39 T4.00 50.56 3L.83 3.89 35,68 100 0 Peak
2 2374.00 3B.48 -17.54 54.00 38.42 3L.83 3.89 35.68 148 289 Average
3@ 2462, 00 105, T L05. 47 3L.95 4.02 35.68 100 0 Peak
4 24BZ. 00 95, 83 85.00 3L.95 4.02 3568 148 289 Average
b @ 2483.50 BT.36 -B.B4 T4.00 BY.03 31.98 4.05 35 70 10D 0 Peak
[ 6@ 2483. 50 49.80 -4.20 54.00 49.47 31.98 4.05 35,70 146 289 Average |
] gonn. no b3 B8 -20. 32 T4.00 45 0% 4b6.h0 T.B0D 3B 60 100 0 Peak
8 9000.00 41.52 -12.48 54.00 33.82 36.50 T.80 36.60 L0 300l Average

Remark: #3 and #4 are Fundamental Signals
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- Test Mode : Mode 7
* Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

a0 Level (dBu'/m) Date: 2008-01-27

FCC CLASS-B
=

3
4 g 6
4 30 224, 418. 612, 806. 1000
Trace: {Discrete) Fresuency (MHz)

Site 1 DECRDA-RY
Condikign v FOC CLASS-E 3m TF-AMNTCAS11ELY RORTZONTAL
EUT v PDA with BT and ®RLAN and FOC

1 vemove OSM
Power FO A L TPl 110
Hodel 1 FREIZRIE
Mode o llg Te_Chll: 2462MHz + Adaptor
Plane + H
Data Rate 1 Ch

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥Y dB/m dB dB Chl deg

l @ 38,84 3L.09 -8.81 40.00 45.39 [4.03 0.30 28 63 106 302 Peak

2 41,34 29.77 -10.23 40.00 45.51 12.51 .30 28 56 i --- Peak

3 298,38 Z28.80 -17.20 4B.00 42.87 [3. 1% 0.70 27 87 e --- Peak

4 B95. 90 25 40 -20.80 46.00 35.25 [8.88 L. 10 29.87 wan --— Peak

5 840,40 24.82 -21.38 4B.00 32,57 20.10 L. 20 29 2B e --- Peak

B 9l8. 80 27.48 -18.54 46.00 34.58 20.86 .22 29.00 i --- Peak
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Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

o Level {dBuv/m}) Date: 2008-01-26
3
4
FCC CLASS-B
59 1 T FCC CLASS-B (AVG)
g 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Freguancy: kz)
Site v DICRDG-RY
Condi kiom o FCC CLASS-E Sm SHF-ERF HORMN HORTZONTAL
EUT i PDA with ET and ®LAM and FCC
1 remove G5M
Power v 1EMYac B0
Hode| : FREIEZDIR
Mode o llg Te_Chll: 2462MHz + Adaptor
Plane + '
Data Rate 1 EE

Over Limit EeadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dE dBu¥/m dBu¥ dBE/n dB dB cm deg

l 2380.00 b4.bB -18.44 7400 54.47 3L.8%  3.92 35 68 L0 0 Peak
2 2380.00 41.22 -12.78 bH4.00 4l.12 3L.83 3.82 3b. 68 131 L27 Average
3 2462, 00 106, 58 106.31 3L.85 4.02 35.68 100 0 Peak
4 @ 24B2. 00 97.79 87.51 3.9 4.02 3b.868 131 L27 Average
) 2483.50 B2.59 -[[.4] 7400 B2. 26 31.98 4.050 35 70 100 0 Peak
(6@ 2483.50 49.07 -4.93 54.00 48 74 31.98 4.05 35 70 131 127 Average |
T 7347.00 b3.bl -20.49 T4.00 46,78 35.886  T.Zl 36. 14 100 0 Peak
B 7347.00 41.33 -12.87 5H4.00 34.60 35.86 7.2l 36 L4 100 238 Average
Remark: #3, and #4 are Fundamental Signals
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= Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
gg LEve! (dBuVim) Date: 2008-01-27

FCC CLASS-B
-

1 5 &
4
5 3
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (Mite)

Site 1 DICHDG-RY
Condi bion 1 FCC CLARS-E Sm LF-ANTCAS1121% YERTTCAL
EUT : PDA with BT and RLAN and FCC

1 remgve G5
Power v 1 20YacsBDHz
Hodel 1 FREIZSIE
Hode o llg Ta_ChIl; 2482MWz + Adaptor
Flane T R
Data Hate i Hb

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB db cm deg

l 39,99 29.00 -10.99 40.00 43.77 [3.5] 0.30 28 58 100G 308 Peak

o 70.23 22.81 -17.09 40.00 44.2% 6.85 0.40 28 67 T --- Peak

3 139.89 25.03 -18.47 43.50 42.7%9 [0.25 0.50 285l o --- Peak

4 497,40 25,99 -Z0.01 46,00 3T.13 [T.38 0.97 29.50 i --- Peak

5 bBB. 80 Z8.B4 -17.36 4B.00 38,91 1843 L.00 29.70 i --- Peak

B B3B8, 80 Z27.82 -18. 18 4B.00 37.87 [863 L.09 28.77 e --- Peak
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= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

17 Level {(dBuv/m) Date: 2008-01-26
3
4
FCC CLASS-B
i) 7 FCC CLASS-B (AVG)
1 .
L 1000 H800. 10600, 15400. 20200. 25000
Trace: (Discrete) Fragyancy: (MHz)
Gite 1 DICRDG-RY
Cond i kiom + FCC CLASS-E 3m SHF-ENWF HORN YERTTCAL
EUT : PDA with ET and RLAN and FCC
1 remove G5H
Power v 1 20%ac R0z
Hode| 1 FREIEDIR
Mode v g T _Chll: 2462MHz + Adaptor
Plans '
Data Rate 1 HB

Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dE dBu¥/m dBu¥ dBE/n dB dB cm deg

l 2382. 00 48.74 -2b.26 T4.00 48.67 31.83 3.92 35.68 10D 0 Peak
4 Z382.00 36.06 -17.84 5H4.00 35,98 3L.83 3.82 35 068 L&5 143 Average
3 @ 24BZ. 00 103, 28 103.00 31.8 4.02 35.8% 100 0 Peak
4@ 24B2. 00 85,00 894.72 3L.95 4.02 35.88 125 143 Average
o 2483.50 BZ.07 -11.93 74.00 61.74 31.98 4.00 35.70 100 0 Peak
6@ 2483.50 48.75 -b. 25 H4.00 48. 42 3L.898 4.05 3570 125 143 Average
T 8967.00 b4.Z0 -19.80 7T4.00 48.55 36.45 T.7T7 36.57 100 0 Peak
g 8967, 00 42.33 -L1.87 bH4.00 34.B8 36.4p T.TT 3B.57 100 22b Average

Remark: #3 and #4 are Fundamental Signals
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5.3 Antenna Requirements

5.3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.3.2 Antenna Connected Construction
The antennas used in this product are Fixed Antenna for both WLAN without connector and it is

considered to meet antenna requirement of FCC.

5.3.3 Antenna Gain

The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipment

. . Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Date Due Date Remark
Spectrum Radiation
P Agilent E4408B |MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (03CHO06-HY)
i Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
PreAmplifier EMEC Pag0s  |PASO3-SMADl 00 aGHz | Nov. 26, 2007 | Nov. 25, 2008 | Radiation
(03CHO06-HY)
£Q
Base Station ) Radiation
] R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of %
Contribution u(xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of %
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 254
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of % ( )
- Ci Ci*u(x
Contribution Probability u(xi )
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I"'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
The measured resultis ydBuV +U dB
for a level of confidence of approximately 95 (k=2)
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